



gernot test

Pos	Part Number	Description	Additional Text	Quantity
1	96214001000	Headlight		1.00
2	96208004000EB	MASK RH JP181763 ELE ORG GLOSS		1.00
3	96208003000EB	MASK LH JP181762 ELE ORG GLOSS		1.00
4	96314004010	position light holder right		1.00
5	96314004020	position light holder Left		1.00
6	96314002000	headlight adjuster plate		1.00
7	93014026000	Indicator front rh		1.00
8	93014025000	Indicator front lh		1.00
9	J06797100183	Toothed washer, M10		4.00
10	J125100009	Washer M10		4.00
11	J910001000800	Nut hex M10x1.25		2.00
12	96314010000	Headlight carrier front		1.00
14	J900000501602	screw tapping pan cross dia 4.		4.00

15	J900000601204	Roundhead screw, M6x12		4.00
16	J900000500900	Screw button head step M5x6.5		2.00
17	93014017000	Rubber bushing		10.00
18	93014018100	Collar head lamp holder MTG		6.00
19	J900000601900	AH oval head screw M6x19		6.00
20	90114025000	FLASHER CPL. RE. R/S		1.00
21	90114026000	FLASHER CPL. RE. L/S		1.00
22	96314045000	REFLECTOR REFLEX		1.00
23	J910000501100	nut hex flanged M5x0.8		1.00
24	28114047000	License plate lighting		1.00
25	93308015010	Washer, license plate holder s		4.00
26	J025050126	HH-COLLAR SCREW M5X12		4.00
27	96314040000	Rear Light		1.00
28	96314043000	rubber support taillight		1.00
29	J934100006	Nut hex thin-M10x1.25		2.00
30	J981420133	SHEET MET.SCR. DIN 7981 4,2X13		2.00
32	94512082010	Reflector holder	BOLT STEP M6X1	2.00
33	J910000600505	NUT HEX THICK		2.00
34	94512082000	Side reflector		2.00
35	J125050005	WASHER M5		4.00
36	93014024100	bush		1.00
37	J900000605400	Aiming bolt (m6)		1.00
38	93014001010	Spring 1 x 8.5 x 30		1.00
39	J910000601200	Dome nut (m6x1)		1.00
40	93014024110	Screw M4X14		2.00
41	J690001210000	Washer plain		1.00
42	J690000710001	Washer plain		1.00
43	J125062006	washer plain-ID 6.2XOD 9.5XTHK		1.00
45	96314025010	GROMMET INDICATOR		2.00